TRAILARMOR.COM I nStaI Iation

839 HWY 2 CORINTH, MS 38834

(2223335700 Instructions
Trail Armor Kawasaki Teryx5-H2 Full Skids

TAO012FULLSKID-KAW-TERYX5-H2

Warnings and Product Liability Disclaimer

This product is intended to be used as a cosmetic accessory Under normal eguipment operation and should not be depended
upon or used as a safety device. Manufacturer assumes no liability for personal injury or equipment damage as the result of
use orinstallation of this accessory. User assumes all risk. User should carefully read all instructions prior to installation. All
Trail Ammor products are designed, engineered, and fit to new vehicles and their specifications. Damage, modifications, and
extreme wear may cause and require modifications to the product and/or your vehicle to insure proper fitment.

Picture 1

Remove OEM hardware and plastic skids at the rear of the machine and discard. Leave all metal
plates intact. Remove (2) OEM bolts from the rear metal plate in Picture 1. Also
remove the 12 OEM Phillip head screws shown in red in Picture 1. Note: There are 6 screws shown
in red on driver side and you will need to remove the same 6 screws on the passenger side.
Also, some factory holes on this machine were not threaded. You will need a M6x1.0 tap to

thread some of the factory holes.

Locate Panel D of the Trail Armor skid set. Also, locate (1) supplied M6-1.0 x 25 mm bolt (100286)
and (1) supplied bow| washer {100087). Holding Panel D into position, insert (1) bolt and washer into
the hole shown in Picture 2. Loosely tighten.

ORIGINAL November 18, 2025 Page 1 of &

Enjoy! Any questions, contact Trail Armor at 662-233-5700.



TRAILARMOR.COM I nStaI Iation

839 HWY 2 CORINTH, MS 38834

(662) 233-5700 I ns t ru Ct i ons

C. Locate Panel C of the skid set. Also locate (2) supplied M6-1.0 x 256 mm bolts (100286) and (2)
supplied bowl washers {(100087). Holding Panel C in position, insert the {2) bolts and washers into
the holes shown in Picture 3. Loosely tighten.

D. Locate Panel B of the skid set. Also locate (1) supplied M6-1.0 x 25 mm bolt (100286) and (1)
supplied bowl washer (100087). Slide Panel B underneath the center washer of Panel C. Holding
Panel B in position, insert (1) bolt and washer at the front center of Panel B. See Picture 4. Loosely
tighten.

E. Locate Panel A or Panel A1 of the skid set. The smaller Panel A is used when running a bumper.
Panel A1 is used for extra protection. Also locate (2) supplied M6-1.0 x 20 mm bolts (100018) and (2)
supplied bowl washers (100087). Holding Panel A into position, insert (2) bolts and washers into the
holes shown in Picture 5. Align all panels and tighten securely. DO NOT OVERTIGHTEN!

Picture 3

ORIGINAL November 18, 2025 Page 2 of &

Enjoy! Any questions, contact Trail Armor at 662-233-5700.



TRAILARMOR.COM I nStaI Iation

839 HWY 2 CORINTH, MS 38834

(662) 233-5700 I ns t ru Ct i ons

F. Locate Panel F of the skid set. Also locate (1) supplied M6-1.0 x 25 mm bolt (100286) and (1)
supplied bowl washer (100087). Holding Panel F into position, insert (1) bolt and washer into the hole
shown in Picture 6. Align Panel F with the center skids and tighten securely. DO NOT
OVERTIGHTEN!

(G. Locate Panel E of the skid set. Also locate (1) supplied M6-1.0 x 25 mm bolt (100286) and (1)
supplied bowl washer (100087). Holding Panel E into position, insert (1) bolt and washer into the hole
shown in Picture 7. Align Panel E with the center skids and tighten securely. DO NOT
OVERTIGHTEN!

H. Moving to the rear of the machine Panel D, locate and install {(10) supplied M6-1.0 x 25 mm bolts
(100286) and (10) supplied bow| washers (100087). Shown in Red. See Picture 8. Locate and insert
(2) M6-1.0 x 30 mm bolts (100294) and (2) supplied bowl washers (100087) into the remaining holes
of Panel D See Picture 8.

Picture 9

ORIGINAL November 18, 2025 Page 3 of &

Enjoy! Any questions, contact Trail Armor at 662-233-5700.



TRAILARMOR.COM I nStaI Iation

839 HWY 2 CORINTH, MS 38834

(662) 233-5700 I ns t ru Ct i ons

Move to Panel C, locate and install {(6) supplied M6-1.0 x 25 mm bolts (100286) and (6) supplied bowl
washers (100087). As shown in Picture 9.

Move to Panel B, locate and install (5) supplied M6-1.0 x 25 mm bolts (100286) and {2) supplied bowl
washers (100087). As shown in Picture 10.

. Ifinstalling Panel A, locate and install {4) supplied M6-1.0 x 25 mm bolts {(100286) and (4) supplied
bowl washers (100087). As shown in Picture 11.

If installing Panel A1, locate and install (2) supplied M6-1.0 x 256 mm bolts (100286) and (2) supplied
bowl| washers (100087). Shown in red. See Picture 12. Locate and install (2) supplied 1" Tek screws
(100054) and (2) supplied bowl washers {100087). See Picture 12.

ORIGINAL November 18, 2025 Page 4 of &

Enjoy! Any questions, contact Trail Armor at 662-233-5700.



TRAILARMOR.COM I nStaI Iation

839 HWY 2 CORINTH, MS 38834

(662) 233-5700 I ns t ru Ct i ons

M. Move to Panel F, Locate and install (3) supplied M6-1.0 x 25 mm bolts {(100286) and (3) supplied
bowl washers (100087). See Picture 13. Locate and install (6) supplied M6-1.0 x 40 mm bolts
(100144) and (6) supplied bowl washers {100087) See Picture 14. Locate and install (3) supplied
1-1/4" Tek screws (100148) and (3) supplied bowl washers (100087). See Picture 15.

N. Repeat Step M for Panel E. See Picture 16 for Final Install.

R el

Picture 15 [o | Picture 16

ORIGINAL November 18, 2025 Page b of

Enjoy! Any questions, contact Trail Armor at 662-233-5700.



	TA012FULLSKID-KAW-TERYX5-H2_Page_1
	TA012FULLSKID-KAW-TERYX5-H2_Page_2
	TA012FULLSKID-KAW-TERYX5-H2_Page_3
	TA012FULLSKID-KAW-TERYX5-H2_Page_4
	TA012FULLSKID-KAW-TERYX5-H2_Page_5

